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The following sample(s) was/were submitted and identified by/on behalf of client as:

Sample Name: Silicone facial mask

Applicant : METALWARE TECHNOLOGY CORP.
Style/ltem No: LSM-XO{XX-X

Date of Sample Received: 20111121

Date of Testing: 2011711722

Test Results: -Please refer to next page(s)-
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Test Results:

Test Item CAS NO. Test Method Test Det-e cFed Unit
Results Limit

Heavy metals — — — — —

Arsenic (As) 007440-28-2 |With reference to USEPA 3052 method. N.D. 1.0 ppm(mg/kg)
Analysis was performed by ICP-OES.

Lead (Pb) 007439-92-1 |With reference to USEPA 3052 method. M.D. 1.0 ppm{mg/kg)
Analysis was performed by ICP-OES.

Mercury (Hg) 007439-97-6 |With reference to USEPA 3052 method. M.D. 1.0 ppmi{mg/kq)
Analysis was performed by ICP-OES.

Cadmium (Cd) 007440-43-9 |With reference to USEPA 3052 method. M.D. 1.0 ppm{mg/kg)
Analysis was performed by ICP-OES.

Antimony (Sb) 007440-26-0 |With reference to USEPA 3052 method. M.D. 1.0 ppmi{mg/kq)
Analysis was performed by ICP-OES.

Barium (Ba) 007440-29-3 |With reference to USEPA 3052 method. N.D. 1.0 ppmi{mg/kq)
Analysis was performed by ICP-OES.

Chromium (Cr) 007440-47-3 |With reference to USEPA 3052 method. N.D. 1.0 ppm(mg/kg)
Analysis was performed by ICP-OES.

Selenium (Se) 007782-49-2 |With reference to USEPA 3052 method. N.D. 1.0 ppm(mg/kg)
Analysis was performed by ICP-OES.

NOTE - 1.This test report is invalid when separated.
2."N.D."non-detected means the test results is lower than detection limit value.
3.According to the Cosmetic Regulation issued by Department of Health, the content of heavy metal in
cosmetics:Hg:<1ppm, Pb,Cd<=20ppm, As<10ppm.
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